MATANUSKA-SUSITNA
(MAT-SU) BOROUGH

Preliminary Engineering Report for a
Septage and Leachate Treatment Faclility

February 8, 2018 Q

CLARK HDL  asx

TECHNOLOGY
ENGINEERING ENGINEERING CONSULTANTS g




PRESENTED BY:

Dr. Kazem Oskoui Mr. Chris Bowman, PE

Vice President/Chief Technology Officer Project Manager, HDL Engineering Consultants

Mr. Vlad Scheglowski, PE

Chief Operations Officer/Executive Vice President

Matanuska-Susitna (Mat-Su) Borough Preliminary 2
Engineering Report

cLary HDL (5 cark

ENGINEERING ENGINEERING CONSULTANTS TECHNOLOGY



OVERVIEW AND OBJECTIVE

» To provide a Preliminary Engineering Report (PER)
Comprising:
— A review and summary of alternatives for treating and disposal of
[...]
materials will be sold to the end users or used as fuels in our suggested processes. The plastics will be
sent into the pyrolysis system, while the organics will be converted into biogas through anaerobic
digestion. There are markets for all these materials, fuels generated, and the by-products such as clean
water and fertilizer. MRF systems have been around for decades. They range from labor intensive to
fully automatic systems that need very few operators.

CLQRH (m D B Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 114 of 193 January 2018

© Clark Engineering Corporation




HIHLO
L5V Q00
aA00M
Hldvd

HASNana

HASN ang

. WIS and —

SSVISHIH IO

SS9 030100

S5V19 VAT

. TUHANY T OL —

JUSYM
JINYBHO anos

)

)

HASM NI

HISI and

135310 NITHD - SISON0HAD

SNO¥YI

WNNIANTY

)

HASM ONF

LA
ALY SNOAHYEYH

t

AISYM SNOAYYZYH

ONILHOS/ONMIAIIY

31s¥m
anos
WA

MSW

Matanuska-Susitna Borough

PER for Septage and Leachate Treatment Facility

ENGINEERING CONSULTANTS

ENGINEERING

CLARK

January 2018

Page 115 of 193

Project Number E17003

© Clark Engineering Corporation



Following is an example a sophisticated MRF/Sorting System:

Waste (paper,
glass, plastic,
metals, ...)

Air sorter

Metal (cans)
Heavy plastics

Paper

Magnetic
seperator

Glass remains

Glass Iron

Hammer mill
Stone
bottles
Air blower
Iron Sieve
Cork, paper,
plastics

2.2 Pyrolysis (Gasification)

Many of the plastics, tires, and carpets that are sorted by the MRF can be converted back into a
valuable green fuel. This fuel can be used to run diesel engines, furnaces, boilers, or vehicles used for
public transportation. Pyrolysis processes have been around for many years; however, they are more
sophisticated and can be constructed faster with lower CAPEX and OPEX. Depending on the usage,
the fuel oil from this process could be configured to the most useable and specifications by back-end
further processing such as distillation.

CLQRH a—u: Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 116 of 193 January 2018

© Clark Engineering Corporation




Following is an example of a pyrolysis system built and in operation by our partners:

p 5 - '-"'_',"r":.:_‘__ B
AN AR

2.3 Anaerobic Digestion

The organics part of the sorted MSW along with a portion of the septage will be diverted into a Clark-
Evergreen AD system, where it will be treated using one of the most robust AD processes and
converted into biogas (methane), fertilizer, and clean water. There are markets for both water and
fertilizer, if they are not intended to be used right at the landfill or around the plant if another location
is chosen. The biogas could be used in vehicles within the Borough or sent to end users through the
nearby pipeline. It could also be compressed into CNG and shipped for sales to end users.

If desired, much of that biogas could be converted into green electricity utilizing Gensets or turbines.
We anticipate Gensets will suffice in this particular application. With an electric power facility, green
power can be provided to many more thousands of residences and businesses nearby.

CLQRH E-u: Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 117 of 193 January 2018

© Clark Engineering Corporation




The organics are then introduced into Evergreen waste-to-energy conversion plant as shown below.

ENERGY
BIO
GREEN POWER

SOLID
WASTE
(MSW Non-Food
Agricultural Waste)

EVERGREEN

LiQuip
WASTE

(Sewage or Manure|

)

Following is a Schematic View of a Clark-Evergreen Integrated Waste to Energy Plant:

) Ql. P

Effluent Building
Industrial or Potable
Water Processing
60,000 - 70,000 GPD

Control Building

_ 12-15tons |
Biogas to Plpdin- (5.5 MW) A fertilizer

. | Fertilizer Concentrate

or Power to | Grid
or Power Plant (2 - 2.2 MW)

CLHRH i-m Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 118 of 193 January 2018

© Clark Engineering Corporation




2.4 Public Education

The WTE facility could be an integral component of the public education process to be incorporated
into a curriculum for local and regional districts and university and colleges. The intent is to educate
the public on the possibilities of sustainability and green energy, and how waste products can be put
to beneficial use.

2.5 Technical Experience

As a multi-discipline engineering firm, Clark Engineering has naturally gravitated toward renewable
energy, waste management, and resource recovery. Our team works with clients and the challenges
they face to develop innovative technologies and solutions for recovering resources and converting
liabilities into valuable assets. The expertise in this area encompasses recovering and reusing water
from polluted effluents to converting organic material into energy, clean water, and fertilizer to heat
recycling and energy savings.

3 Business Experience and Track Record

Selected project experience is provided on the following pages.

CLQRH (m D B Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 119 of 193 January 2018

© Clark Engineering Corporation



LANDFILL LEACHATE WASTEWATER TREATMENT

 Kandiyohi County Landfill Leachate
Treatment System Case Study

L

a5pis

LOCATION While membrane technology is not new, the solution Clark Technology and
Clark Engineering delivered to Kandiyohi County is unique to its membrane
technology predecessors. The LEACHBUSTER® is a membrane-based system
capable of processing in excess of the 20,000 gallons per day of leachate

New London, Kandiyohi County,
Minnesota, USA

COMPLETION flow the landfill currently produces in a single pass.

October 2015 The system was engineered to interface with the leachate pumping and
storage system previously operating at the landfill. Four 20,000 gallon

CURRENT SYSTEM CAPACITY underground storage tanks hold leachate that is pumped into a 2,000 gallon

Expandable to 80,000 GPD leachate pre-filtration and concentration tank. The leachate is pumped

through the system and, in a single pass, is cleaned below the NPDES
regulatory discharge limits. Clean water, which meets the U.S. National
Drinking Water Standard, is stored on site for use in irrigation and discharge
to an adjacent infiltration basin.

Features of the new system include a Programmable Logic Controller (PLC)
that allows for easy system control and monitoring, as well as a patented
cleaning and maintenance system.

The system at Kandiyohi County went through a rigorous vetting process
by the Minnesota Pollution Control Agency (MPCA). Proceedings and a
snapshot of data from these studies are provided on the next page.

CLF‘RH a—m Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 120 of 193 January 2018

© Clark Engineering Corporation




(continued)

Concentrations of PFAs in raw leachate, treated
effluent, and concentrate

Perfluorobutane sulfonate
(pres) e | | o
Perfluoroheptanoic Acid 3200 “ 100.00

Perfluorooctanoic Acid
4! . |
(PFOA) and Salts “ 19099

Concentrations of common contaminants in raw
leachate, treated effluent, and concentrate

Raw Leachate | Treated Leachate | Removal (%)

Total Dissolved Solids 7600 98.92
e g | w0 | w0 | ma | nan |

CLF‘RH E-u: Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 121 of 193 January 2018

© Clark Engineering Corporation




Alibayramli — Landfill Leachate Treatment Plant

Location City of Alibayramli, Azerbaijan
Capacity 52,000 GPD

In operation since 2013

Input materials Landfill leachate

Provided for a 1,000,000 person city, continues to meet BOD < 30 mg/I and TSS levels
<10 mg/!

Delivered product LEACHBUSTER® Technology, including screening, tanks, and pumps

MUNICIPAL WASTEWATER TREATMENT

Special features

Maragheh — Municipal Sewage Treatment Plant

Location City of Maragheh, East Azerbaijan

Capacity 10.6 MGD

In operation since 2005

Input materials Sewage

Special features Provided for a 100,000 person city, continues to meet BOD, TSS levels < 10 mg/|
Delivered product ABJ sequencing batch reactor, including screening, SBR tanks, chlorination

CLQRH a—m Matanuska-Susitna Borough

ENGINEERING  DNGNEDRNG CONSUTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 122 of 193 January 2018

© Clark Engineering Corporation



Cou cPtrys\[gillage Wastewater Treatment Plant Project

Aberdeen;

Location

Aberdeen, Brown County, South
Dakota, USA

Completion
September 2017

Current System Capacity
20,000 GPD

Features

Pre-manufactured treatment skid
Remote monitoring

The Country Village residential development outside Aberdeen, South Dakota,
selected Clark to design and build a LEACHBUSTER® wastewater treatment
plant to treat incoming sewage. The development’s single-cell stabilization
lagoon was leaking and posed a threat to water quality in nearby Foot Creek,
which is classified as a warm water fishery. Clark evaluated several options,
including installing piping to the city’s wastewater system, identifying nearby
land to add a lagoon, and construction of a total retention facility. None
of these options was feasible in the end. The owner of the development
decided to move forward with the LEACHBUSTER®.

Data from samples collected and tested by the South Dakota Department
of Health Laboratory demonstrate the capabilities of the different
membrane stringency levels in the context of treating municipal wastewater.
Representative results are shown in the charts on the following page. If
required, the system is capable of removing contaminants beyond what is
shown in the charts by using higher level membranes.

LEACHBUSTER® technology is compact and robust enough to handle a wide
range of water and wastewater treatment applications from landfill leachate
to septage to municipal sewage to industrial wastewater and beyond.

Matanuska-Susitna Borough
PER for Septage and Leachate Treatment Facility

CLARK HDL

ENGINEERING

ENGINEERING CONSULTANTS

Project Number E17003

© Clark Engineering Corporation

Page 123 of 193 January 2018



Aberdeen Sewage Treatment

System Project

CLARK

ENGINEERING

-

ENGINEERING CONSULTANTS

Level 1-

Level 9 -

BOD 1SS
350 350
300 300
250 250
£ 200 T 200
a o
£ 150 £ 150
§ 100 ia 100
50 7 50
<3 <3 <3
0 0
Increasing filter stringency Increasing filter stringency
_— —
= Ammonia 0 1Ds
61 1,119
60 1000
50 - 200 748
— 40 -
£ E 600
£ 30 g
m n
400
Z 20- g
144
] 200
10 4.32 375
o o
Increasing filter stringency Increasing filter stringency
E— —_—>
Phosphorus
12 P 120 4 TKN
10 100 ‘i 101
8 80 74.2
g6 3 ED]
g 2
= 4 Ew
= 174
2 20 7.24
0.1
0 0
Increasing filter stringency Increasing filter stringency
- _—
Fecal Coliforms Total Coliforms
— 16,000 b 16,000
16000 16000
14000 14000
£ 12000 E 12000
8 1000 g 10000
< =2
2 a0 g s000
=]
6000 6000
4000 4000
1300
2000 130 0 o L D
0 0

Increasing filter stringency
—

Increasing filter stringency
_—

(continued)

Matanuska-Susitna Borough
PER for Septage and Leachate Treatment Facility

Project Number E17003

© Clark Engineering Corporation

Page 124 of 193

January 2018



Monticello - Sequencing Batch Reactor Facility

Location Monticello, Minnesota, USA
Capacity 2.1 MGD

In operation since 2005

Input materials Sewage

Three-tank SBR facility for the city, including headworks equipment, two-stage
Special features anaerobic digesters, biogas collection, sludge thickening, sludge storage, and odor
control facilities

North Branch — Wastewater Treatment Plant Expansion

Location North Branch, Minnesota, USA

Capacity 0.8 MGD

In operation since 2006

Input materials Sewage

Special features Biological nutrient removal oxidation ditch wastewater treatment plant expansion

Engineering report and package, including construction documents, construction

Delivered product L : ; . -
P administration, project management, and operation and maintenance manual

Azerbaijan Armed Forces — Municipal Sewage Treatment Plant

Location Country of Azerbaijan

Capacity 2 units at 105,000 GPD, 1 unit at 66,000 GPD
In operation since 2011

Input materials Sewage

Provided 5,000 person brigade, effluent used for irrigation during growing season and

Sperialteanires discharged into river during winter

Delivered product Continuous Flow Cyclic Activated Sludge System (CFCAS) Reactor

CLF‘RH a—m Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 125 of 193 January 2018

© Clark Engineering Corporation




LIVESTOCK WASTEWATER TREATMENT

Afton Farms, Partner in Pork, Farmland Industries — Hog Waste Treat

Location Creston, lowa, USA

Capacity 200,000 GPD

Population 5,200 pigs

In operation since 1998

Input materials Livestock waste from hogs

Special features Treated effluent was returned to the barns for flushing and washing the floors

Single Basin Extended Aeration Cyclic Reactor (SBEACR) modified, screening/ press,
SBEACR tanks, chlorination

Taatjes Farm — Hog Waste Treatment

Delivered product

Location Raymond, Minnesota, USA
Capacity 40,000 GPD

Population 500 pigs

In operation since 1998

Input materials Livestock waste from hogs

Grant applied for through the Agricultural Utilization Research Institute of Minnesota

Special features : :
P to test the technology through a pilot plant for treatment of livestock wastewater

Single Basin Extended Aeration Cyclic Reactor (SBEACR) modified, screening/press,

Delivered pradist SBEACR tanks, chlorination

CLQRH m Matanuska-Susitna Borough

ENGINEERING  ENGNESRNG CONSULTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 126 of 193 January 2018

© Clark Engineering Corporation




Little Pine Dairy Farms — Dairy Cow Waste Treatment

Location Perham, Minnesota, USA
Capacity 200,000 GPD

Population 1,800 head of dairy cows

In operation since 2001

Input materials Livestock waste from dairy cows

Treated effluent was returned to the land for irrigation; the dried and sterilized solids

Special fRatires were reused as bedding

Single Basin Extended Aeration Cyclic Reactor (SBEACR) modified, screening press,

Delivered product liquid/solid separation, SBEACR tanks, solid drying and bagging

Gilger Slaughter House and Minnesota Beef Industries — Anaerobic Biodigester and

Wastewater Treatment

Location Buffalo Lake, Minnesota, USA

Capacity 150,000 GPD

Population 400 cows/day slaughter capacity

In operation since 2001

Input materials Livestock waste from slaughtered cows

. Fluidized bed high-rate anaerobic biodigester to process high COD waste; treated
Special features

effluent was returned as wash water
Anaerobic biodigester, Single Basin Extended Aeration Cyclic Reactor (SBEACR)

Delivered product modified, screening press, liquid/solid separation, SBEACR tanks, solid drying and
bagging

Gold’n Plump Poultry — Biological Nutrient Removal/Membrane Wastewater Treatment

Plant

Location Cold Spring, Minnesota, USA

Capacity 2.4 MGD

In operation since 2006

Input materials Poultry processing waste and wastewater

Conversion of conventional activated sludge wastewater system to a biological nutrient

Special features G g s o g e -
p removal and nitrification/denitrification membrane treatment facility

Engineering report and package, including construction documents and operation,

Delivered product .
and maintenance manual

CLF‘RH a—n: Matanuska-Susitna Borough

ENGINEERING  ENGNEERNG CONSUTANTS PER for Septage and Leachate Treatment Facility

Project Number E17003 Page 127 of 193 January 2018

© Clark Engineering Corporation




Finzen Farms and Farmland Industries — Hog Waste Treatment

Location Atkins, lowa, USA

Capacity 100,000 GPD